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Table 1. Tested grades and chemical composition.
C Si Mn P S Cr
SKH-2 1 0°70~0"85 <0°35 <0°60 <0°025 <0°025 3*50~4°50
905378 077 0°28 0°48 0°017 0°014 4°04
AHMO-2 0*90~0°98 <0*35 . <0°60 * | <0°025 <0°Q25 3°50~4°00
905905 0°92 0°19 044 © 0°020 0°018 3°98
V-1 1°20~1°35 <035 <0°60 <0°025 <0025 4+00~5°00
905901 1°32 025 045 0°025 0°025 441
Mo \ \Y : Ni Cu Co
SKH-2 — 17°00~19°00 0°80~1°20 <020 <0*15 —
905378 — 17°87 . 0°98 005 0°07 0°06"

- AHMO-2 8°50~9°50 ~1°50~ 2°00 1°80~2°30 <020 <0°15 4°50~5°50
905905 9+48 1477 2°09 0°09 0°09 5°28
V-1 . 4°00~5°00 6°00~ 7°00 3°30~4°20 <020 <0°15 —
905901 v ; 4*06 6°47 369 0°10 0°09 020
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Table 2. Particle size of carbides (10 ‘scopes).
SKH-2 AHMO=-2 V-1
Specimen : I
max p 1 mean y max ¢ | mean p max mean g
' Outer Extruded | 15°0X12°5 | 2°5X3'8 | 15°0X12°5 | 5°0X2°5 | 15°0X17°5 | 3°8X3°8
position Forged 25°0X22°5 | 5°0X5°0 | 25°0X22°5 | 5°0X5°0 | 20°0X22°5 | 5°0X5°0
positic Extruded | 15°0X 150 | 3°8X3°8 | 15'0X15°0 | 5°0X2'5 | 17°5X17°5 | 4°0x3°8
Forged 25°0%25°0 | 5'0X7°5 | 30°0X25°0 | 7°5X7'5 | 22°5X22'5 | 5°0X7°5
; Table 3. Hardness at quenched-tempered condition of SKH, (HgC).
. Quench. T. Working | As quench |  530°C 550°C 570°C 590°C 610°C
156050 Forged 644 64°2 644 650 640 634
. ) Extruded 639 64°5 65°2 65°6 65°3 642
: v1280°C] Forged 64°0 64°3 64°5 65°0 64°2 64°0
Extruded 64°0 644 65°4 66°2 65°6 65°3
 Ta0G Forged 64°1 1 63°9 64°4 65°2 64°2 64°1
- 1300°C Extruded 63°5 6472 6574 66" 1 65°5 64°5
Table 4. Hardness at quenchéd—tempered condition of AHMO-2 (HgC).
"Quench.. T. | - Working As quench 510°C 530°C 550°C 570°C 590°C
00 G Forged 64°4 64°2 64°4 650 64°0 63°4
‘ ; Extruded. 63°9 64°5 6572 656 65°3 64°2
12200(] Forged . 64°0 64°3 64°5 650 64°2 64°0
: “Extruded 640 644 65°4 662 65°6 65°3
1oapoc. | Forged 64° 1 6349 644 652 64°2 64° 1
o : Extruded“ 63°5 64°2 65°4 66°5 65°5 64°5
Mg EBEMOERITEETH 5.
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Microstructures of extruded bar and forged one
grade AHMO-2 5% Nital X 100(9/14).

Shape of Charpy test spécimen.
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Table 5. Austenite grain size.

Grade | Working ) 1180°C 3-1200"0 ‘ 1220°C \ 1240°C, } 1260°C | 1280°C \ 1300°C \ 1320°C
_ Forged — — — 94 9°3 9°0 88 8*5
SKH-2 1 Fxtruded 10°7 10°5 9°9 9%6 l 92
| Forged 9°4 © 973 9:0 8°8 8°5 — — —
AHMO 2) Extruded 107 10°5 99 976 9°2 — - —

a extruded bar of SKH-2; b forged bar of SKH-2, c extruded bar of AHMO-2,

d forged bar of AHMO-2, .e extruded bar of V-1, f forged bar of V-1.

Photo. 3. fracture test results.
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Table 6. Impact value of Extruded bar and forged one.
' : " Quench. T. Temper. T. Hardness Impact, Value .
Grade Working Position °C °Q HgC kgm’/cmz
: . 1280 570 64°7 0°95
Extruded Longitudinal 1280 590 6574 089
) Transverse 1280 570 65°2 087
1280 590 64°2 078
SKH-2
: . 1280 570 65°1 0°*77
Forged Longitudinal 1280 590 64°3 0°85
g Transverse 1280 570 6470 0°79
‘ 1280 590 645 082
: : 1220 550 66°1 070 .
Extruded Longitudinal 1220 570 65°7 075,
Transverse 1220 550 656 062
) 1220 570 64°7 0°65
AHMo-2 - -
. sy 1220 550 65°3 071
Forged Longitudinal 1220 570 64°6 0769
g Transvirse 1220 550° 65°5 0°67
1220 570 647 069
. Longitudinal 320 550 65 , 8 0 , 80
Extruded . 1220 570 65°4 0°75
) Transverse 1220 550 66°3 0°65
1220 570 65°9 060
V-1
: . 1220 550 65°5 079
Fored Longitudinal 1220 570 648 0°70
g Transverse 1220 550 65°0 0°75
1220 570 64°5 078
Table 7. Tool life test conditions SKH-2 yﬁ&i BN DEEZEALTIV.
. extruded and forged. 3. #% = ‘
e e (=
Heat | . . EHEM 3 ME SKH-2, AHMo-2, V-1 0z h Z{-
1280°C' x4 min O. Q. 570°C x40 min T.
treatment Q [ﬁ_]_‘g—;r—:)‘;:b::.—*j‘/'lz‘ﬁ;)vz‘\&&tck % B S -
As quenched Quenched tempered Menvw—ick @M 2ERL, HEAEZ2ITED
Hardness ‘ T tz. ow s om, Y e ERIEHEMYE—T, BB
(HRC) Extruded | . Forged Extruded Forged ONERHSTELN. }‘ﬁ%’fjﬁ%ﬁ}ﬁ LB DD <, N A=
-~ BHREIHEFACKSOThIPH . £z SKH-2 O
Machined | Carbon steel (S45C) normalized, EZhOVER LTI N A FOYEIERBR T, SEERTE:
material | 60mm §, HgB 90 Bz, EEERTRIREMOT B4 P RHDNT Y
. s - S VAR
Lathe | LS-450 highspeed lathe 15P FHOCRENRET iEE’J Eiﬁﬁi A
Cutting speed 40~60 m/min 1) P.J. Sukorski & G. Hovie: J. Iron & Steel Inst..
| Feed 0°2 mm/rev (U.K.), 193 (1959), p. 270
Test Depth of cut 1"0Omm 2) G. Hovie & E. Ineson: J. Iron & Steel Inst..
nditi : 10°, 8°, 8°, 8° ' .
conditions Shape of' tool tested (1002 105, 05 rin’]> (U.K.), 198 (1959), p. 254
Cutting fluid None
Table 8. Tool life test results of SKH-2 extruded and forged.
Taylois equation Ve Value (m/min) T4 Value (min)
Extruded ‘] Forged Extruded Forged Extruded i Forged
Upper  90% rank VT0-035—=472 | VT0.045=485 40°9 40°4 1o | 73
Median 509% rank VT0.09=45%¢ | VT0-088=45-1 389 394 30 | 36
Lower 10% rank VT0-00=42°9 | VT0-08=43-4 3779 38°6 10 \ 15
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